
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (08/31/2023) Page 1 of 4
[...]
Radioactive Material Licensing Underground Injection Control 

Water Quality 

Texas Pollutant Discharge Elimination System (TPDES)    

Texas  Land Application Permit (TLAP)   

State Only Concentrated  Animal Feeding Operation (CAFO)  

Water Treatment Plant Residuals  Disposal Permit  

Class B Biosolids Land Application Permit 

Domestic Septage Land  Application Registration  

Water Rights New Permit 

New Appropriation of Water  

New  or existing reservoir  

Amendment to an Existing Water Right 

Add  a  New Appropriation of Water  

Add a New or Existing  Reservoir  

Major Amendment that could affect other water rights or the environment  

Section 4. Plain Language Summary 

Provide a brief description of planned activities. 

TCEQ-20960 (02-09-2023) Page 2 of 4 

Yancey WSC (CN600673578) proposes to operate Agape Oaks WWTP (N/A), a membrane bioreactor 
plant. The facility will be located at 0.11 miles north of the intersection of County Road 7612 and I-
35 Frontage Rd , in Devine, Medina County, Texas 78016. This is a new application to land applicate 
250,000 gallons per day of domestic treated wastewater onto 134 acres . This permit will not 
authorize a discharge of pollutants into water in the state.
Discharges from the facility are expected to contain five-day biochemical oxygen demand (BOD5), 
total suspended solids (TSS), ammonia nitrogen (NH3-N), phosphorus (P), and Escherichia coli. 
Domestic wastewater  will be treated by fine screens, equalization basin, anoxic basins, aeration 
basins, membrane basins, UV contact chambers, and a sludge press.



       

      
 

    
 

       
       

 

 

                                                   
 

     

 

  

   

    

 

  

  

Section 5. Community and Demographic Information 

Community information can be found using EPA’s EJ Screen, U.S. Census Bureau information, or 
generally available demographic tools. 

Information gathered in this section can assist with the determination of whether alternative 
language notice is necessary. Please provide the following information. 

(City) 

(County)  

(Census Tract)  
Please indicate which of these three is the level used for gathering the following information. 

City    County     Census Tract 

(a) Percent of people over 25 years of age who at least graduated from high school

(b) Per capita income for population near the specified location

(c) Percent of minority population and percent of population by race within the specified location

(d) Percent of Linguistically Isolated Households by language within the specified location

(e) Languages commonly spoken in area by percentage

(f) Community and/or Stakeholder Groups

(g) Historic public interest or involvement

TCEQ-20960 (02-09-2023) Page 3 of 4 

Devine Tx.

Medina 

65.9%

$75,730

White - 73.8%    Black or African American - 2.9%  Asian - 3.1%
Other 9.1%     Two or more races - 11.1%

Spanish - 42.5%    Indo- European languages - 6.0%

English - 67.1%    Spanish - 30.4%    Indo- European languages - 2.5%

No Known

No Known



       

      

  
    

 

Section 6. Planned Public Outreach Activities 

(a) Is this application subject to the public participation requirements of Title 30 Texas
Administrative Code (30 TAC) Chapter 39?

Yes       

   

  

  

 

          

       

         

        

           
         

 

        

  

          

 
   

 

 

  

 

 

No 

(b) If yes, do you intend at this time to provide public outreach other than what is required by rule?

Yes No 

If Yes, please describe. 

If you answered “yes” that this application is subject to 30 TAC Chapter 39, 
answering the remaining questions in Section 6 is not required. 

(c) Will you provide notice of this application in alternative languages?  

Yes No 

Please refer to Section 5. If more than 5% of the population potentially affected by your 
application is Limited English Proficient, then you are required to provide notice in the 
alternative language. 

If yes, how will you provide notice in alternative languages?  

Publish in alternative language newsp aper 

Posted  on Commissioner’s Integrated Database We bsite 

Mailed by TC EQ’s O ffice of the Chief C lerk 

Other (specify)  

(d) Is there an opportunity  for some type of  public meeting, including after notice? 

         Yes No

(e) If a public meeting is held, will  a translator be  provided if requested?   

 Yes      No

(f) Hard copies of the application will be available at the following  (check all that apply): 

 TCEQ Regional Office         TCEQ Central Office                

 Public Place (specify) 

Section 7. Voluntary Submittal 

For applicants  voluntarily providing this Public Involvement  Plan, who  are  not subject to formal
public participation requirements.  

 

     

Will you provide notice of this application, including notice in alternative languages? 

Yes       No 

What types of notice will be provided? 

Publish in alternative language newspa per 

Posted on Commissioner’s Integrated Database Web site 

Mailed by TCEQ’s Office of the Chief C lerk 

Other (specify)  

TCEQ-20960 (02-09-2023) Page 4 of 4 

✔

✔ Driscoll Public Library



ATTACHMENT D

LEASE AGREEMENT































CHECKED BY:

DRAWN BY:

DATE:

DATE:

SCALE:

 AGAPE OAKS WASTE WATER TREATMENT PLANT

EXHIBIT A

YANCEY, TEXAS

AGAPE OAKS

NO SCALE

JMT 03/24

03/24MAI

0339-032-22 TBPE NO. F-1909
www.swengineers.com

GONZALES
307 Saint Lawrence Street

P: 830.672.7546     F:830.672.2034

BUDA
205 Cimarron Park Loop, Ste. B

P: 512.312.4336

BASTROP
704 Main Street, #101

P: 512.312.4336
FILE:

























ATTACHMENT E

USGS MAP





ATTACHMENT F

SIGNATURE AUTHORIZATION





ATTACHMENT G

AFFECTED LANDOWNER LIST & MAP



# Owner Name Owner Address City State Zip
1 AGAPE OAKS LLC C/O TOMASA TORRES P O BOX 692090 SAN ANTONIO TX 78269
2 KEVIN S & LUCRETIA MARMOR 1833 F.M. 2200 W DEVINE TX 78016
3 ROSA E MORENO 10831 LOCH AVON D WHITTIER CA 90606
4 SERIES 7 OF DRLH HOLDINGS LLC 155 SCHEELE RD BOERNE TX 78015-8322
5 RDXR ENTERPRISES LLC P.O. BOX 671 DEVINE TX 78016



CHECKED BY:

DRAWN BY:

DATE:

DATE:

SCALE:

 AGAPE OAKS WASTE WATER TREATMENT PLANT

AFFECTED LANDOWNERS

YANCEY, TEXAS

AGAPE OAKS

1" = 1000'

EJP 07/23

07/23MAI

0339-032-22 TBPE NO. F-1909
www.swengineers.com

GONZALES
307 Saint Lawrence Street

P: 830.672.7546     F:830.672.2034

BUDA
205 Cimarron Park Loop, Ste. B

P: 512.312.4336

BASTROP
704 Main Street, #101

P: 512.312.4336
FILE:

( IN FEET )

GRAPHIC SCALE

SCALE: 1" = 1000' 



AGAPE OAKS LLC
C/O TOMASA TORRES
P O BOX 692090

SAN ANTONIO, TX 78269

KEVIN S & LUCRETIA MARMOR
1833 F.M. 2200 W
DEVINE, TX 78016

ROSA E MORENO
10831 LOCH AVON D
WHITTIER, CA 90606

SERIES 7 OF DRLH HOLDINGS LLC
155 SCHEELE RD
BOERNE, TX 78015-8322

RDXR ENTERPRISES LLC
P.O. BOX 671
DEVINE, TX 78016 ,

, , ,

, , ,

, , ,

, , ,

, , ,

, , ,

, , ,

, , ,



ATTACHMENT H

PHOTOGRAPHS AND MAP











ATTACHMENT I

BUFFER ZONE MAP





ATTACHMENT J

TREATMENT PROCESS DESCRIPTION



Attachment J

Treatment Process Description

The proposed wastewater treatment facility will consist of a Membrane Bioreactor (MBR) Wastewater
Treatment System, which combines conventional biological activated sludge processes with membrane
filtration. An onsite lift station will pump the raw wastewater to a fine screen at the head of the plant,
which will discharge the wastewater to an anoxic basin where denitrification occurs, as well as some BOD
removal. Alum is also added here for phosphorus removal. The wastewater then flows into an aerobic
basin where diffusers introduce air into the treatment process to aid in biological treatment, as well as
nitrification. From there the wastewater flows into the membrane basin (also aerated), where the
membranes provide a physical barrier allowing only clean water to pass thru. The permeate from the
membranes is then pumped thru a UV light and then to the ultimate discharge point. Sludge that
accumulates in the membrane basin is recycled back into the anoxic basin and is occasionally wasted into
a screw type sludge press as needed for regular hauling to a permitted landfill facility. Extracted
wastewater from the sludge press is returned to the anoxic basin.

To minimize “pump and haul” as the development is in its initial stages a temporary 75,000 gpd MBR
plant will be used until the development produces enough wastewater for Phase 2 (125,000 gpd )to
operate. An MBR plant needs about 15% to 20% of design capacity to operate so in this case the temporary
plant will need to be in operation until wastewater flows reach 20,000 to 25,000 gpd. At this approximate
flow range the 125,000 gpd Phase 2 will be placed in operation and the portable plant removed. The
temporary MBR plant has the same treatment process as the Phase 2 and 3 system.

Future phases will involve the addition of more membranes to the initial membrane basin and/or
additional anoxic, aerobic, and membrane basins as needed.



ATTACHMENT K

TREATMENT UNITS



Table 1.0(1)
Phase 1  0.075MGD

Treatment Unit Type Number of Units Dimensions (L x W x D)
Lift Station 1        10' Diameter
Fine Screen 1        5' x 5' x 5'
Anoxic Basin 1       19' x 11' x 12'
Aerobic Basin 1       20' x 11' x 12'
Membrane Basin 1       18' x 11' x 12'
UV Disinfection 1       4" Diameter x  2'
Sludge Press 1       8' x 1' x 5'

Phase 2 -  0.125MGD

Treatment Unit Type Number of Units Dimensions (L x W x D)
Lift Station 1        10' Dia.
Fine Screen 2        5' x 5' x 5'
Anoxic Basin 1       11' x 25.5' x 17'
Aerobic Basin 1       10' x 25.5' x 17'
Membrane Basin 1       23' x 11' x 17'
UV Disinfection 1       6" Diameter  x   3.6'
Sludge Press 1       10' x 2' x 8'

Phases 2 & 3 - 0.250MGD

Treatment Unit Type Number of Units Dimensions (L x W x D)
Lift Station 1        10' Dia.
Fine Screen 2        5' x 5' x 5'
Anoxic Basin 2       11' x 25.5' x 17'
Aerobic Basin 2       10' x 25.5' x 17'
Membrane Basin 2       23' x 11' x 17'
UV Disinfection 2       6" diameter x 3.6'
Sludge Press 1       10' x 2' x 8'



ATTACHMENT L

FLOW DIAGRAM



PHASE 1





PHASE 2





PHASE 3





ATTACHMENT M

SITE DRAWING





ATTACHMENT N

NEARBY WWTPS OR COLLECTION
SYSTEMS



Wednesday, July 12, 2023 2:58:45 PM - Wastewater Outfalls

1.

1. City of Devine has rejected to serve proposed development. We received no response from the
attached letter.

NEARBY WWTP/COLLECTIONS



Attachment N

NEARBY WWTP’s OR COLLECTION SYSTEMS

The City of Devine is within three miles of the proposed facility. The City of Devine has elected not to
serve the proposed development. Please see the attached letter and minutes from the City of Devine
meeting.



ATTACHMENT O

DESIGN CACLULATIONS



A3-USA, Inc   1674 Fountaintown Road   Chinquapin, NC 28521

Proposal # 866 - 250,000 gpd

Membrane Bioreactor Technology applying A3's patented 
MaxFlow Plate Ultrafiltration Membrane Modules



Process Summary
PROCESS PARAMETERS
Sludge Age 25 d
Total Reactor Volume 173,983 gal
Total SOR 1,861 kgO2/d
MLSS in Anoxic / Aerobic Tank 8,330 mg/l
MLSS in Membrane Tank 10,146 mg/l
HRT 17 h
F/M RATIO (BOD) 0.080
F/M RATIO (COD) 0.152
Total Membrane Surface 65,100 sf

0 gal 56,234 gal 54,881 gal

Effluent

62,869 gal 0  gal
169 gpm

1,042 gpm 1,042 gpm 1,042 gpm

0 gpm Internal Recycle

Average Flow: 174 gpm
Peak Flow: 694 gpm 6,599 gpd

868 gpm External Recycle 464 lb/d

Aeration Flow Pressure
EQ 0 scfm 0.0 psi Applied Options: NO
Sludge 0 scfm 0.0 psi

Aerobic 589 scfm 7.5 psi NO
Membrane 748 scfm 7.5 psi 1/6/22

Anoxic

 mg/l
200 mg/l
400 mg/l
600 mg/l
800 mg/l

1,000 mg/l

BOD COD TSS P NH4 TN
Influent 450 mg/l 850 mg/l 300 mg/l 10 mg/l 40 mg/l 60 mg/l
Effluent 2.0 mg/l 51.0 mg/l 1.0 mg/l 1.0 mg/l 0.4 mg/l 2.2 mg/l
Removal 99.6% 94.0% 99.7% 90.0% 99.1% 96.4%

Influent & Effluent Parameters

Sludge

Anoxic A

Aerobic

Anoxic B

MembraneAnaerobic

DAF

RO



Biological Process Calculation
Influent Charateristics Symbol Value Units Influent Charateristics Symbol Value Units

Type of wastewater NO3 NNO3,i 0.0 mg/l
Temperature T 20 oC NH4 Na,i 40.0 mg/l
pH - 7.0 - TKN NTKN,i 60.0 mg/l
H2CO3 alkalinity Alki 250 mg/l as CaCO3 TP Pi 10.0 mg/l
Site pressure / elevation pa,i 14.7 psi Dissolved Oxygen SO2,i 0.0 mg/l
Average daily flow Qi 250,000 gpd FSA fraction fa/TKN,i 0.7 -
Peak daily flow Qi, max,d 625,000 gpd Fixed (inorganic) suspended solids XFSS,i 47.5 mgISS/l
Hourly peak flow Qi, max,p 694 gpm TSS concentration STSS,i 300.0 mgTSS/l
Peak factor - 4.0 - Total BOD mass FSBOD,i 425.8 kgBOD/d
Average daily flow Qi 946 m3/d Total COD mass FSCOD,i 804.3 kgCOD/d
Max. monthly average daily flow Qi, max,d 2,366 m3/d Total NH4 mass FSa,i 37.9 kgNH4/d
Hourly peak flow Qi, max,h 157.7 m3/h Total TKN mass FSTKN,i 56.8 kgTKN/d
Total BOD SBOD,i 450 mgBOD/l Total P mass FSP,i 9.5 kgP/d
Total COD SCOD,i 850 mgCOD/l
COD/BOD ratio - 1.89 -
Rapidly biodegradable COD Ss,i 213 mgCOD/l Effluent Characteristics Symbol Value Units
Volitale fatty acids (VFA) SVFA,i 32 mgCOD/l Waste Sludge FXt 464 lb/d
Fermentable COD SF,i 180 mgCOD/l Waste Sludge Qw 6,599 gpd
Slowly biodegradable COD Sss,i 459 mgCOD/l Effluent BOD SBOD,e < 3 mgBOD/l
Biodegradable COD Sbio,i 672 mgCOD/l Effluent COD SCOD,e 51 mgCOD/l
Soluble inert COD SSIN,i 51 mgCOD/l Effluent TSS STSS,e 1.0 mgTSS/l
Particulate inert COD SPIN,i 128 mgCOD/l Effluent P Pe 1.0 mgP/l

Effluent NH4 Na,e 0.4 mgN/l
Effluent NO3 NNO3,e 0.0 mgN/l
Effluent TN (Nne + Nte) Nt,e 2.2 mgN/l

municipal



Bioreactor Characteristics Symbol Value Units Biological Oxygen Demand Symbol Value Units
Temperature Tbio 20 oC OD for synth & endo respiration (PAO) FOPAO 0 kgO2/d
Sludge retention time / Sludge age SRT 25 d OD for synth & endo respiration (OHO) FOOHO 516 kgO2/d
Reactor volume VP,chosen 173,983 gallons Mass carbonaceous oxygen demand FOC 516 kgO2/d
Reactor volume VP,chosen 659 m3 Carbonaceous oxygen utilization rate Oc 78% -
Reactor volume VP,calc 164,976 gallons Nitrification oxygen demand FOn 161 kgO2/d
Average MLSS concentration XTSS 8,500 mgTSS/l Total oxygen demand FOt 678 kgO2/d
Food to microorganism ratio F/MBOD,used 0.080 kgBOD/kgMLSS Oxygen recovered by denitrification FOd 101 kgO2/d
Food to microorganism ratio F/MCOD,used 0.152 kgCOD/kgMLSS Net total oxygen demand (AOR) FOtd 576 kgO2/d
Membrane tank MLSS concentration XM 10,146       mgTSS/l Oxygen saturation @ operating temp. cs 9.2 mg/l
Aerobic/Anoxic tank MLSS concentration XBio 8,330        mgTSS/l Desired oxygen level cx 2.0 mg/l
Number of anaerobic zones #AN 0 - Transfer coefficient α 0.40 -
Number of anoxic zones #AO 1 - Diffuser water depth DWD 14 feet
Number of aerobic zones #AE 1 - Oxygen transfer efficiency OTE 2 %
External recycle ratio m 5 - Standard total oxygen demand (SOR) SOR 1,861 kgO2/d
Internal recycle ratio a 0 - Required air flow Qair 588 scfm
DO in m recycle Om 0 mgO2/l Oxygen requir. per volume & depth OS 18.2 gO2/(Nm3*mD)
DO in a recycle Oa 0 mgO2/l
Recycle ratio to anaerobic tank (PAO) s 0 -
DO in s recycle SO2,s 0 mgO2/l
Nitrate on s recycle SNO3,s 0 mg/l
TKN/COD ratio fTKN/COD 0.071 mgTKN/mgCOD
Carbon source addition (Micro C) BMicroC 0.0 lb/d
Carbon source addition (Micro C) SMicroC 0.00 gpd
Nominal hydraulic retention time HRTn 16.7 h
Actual hydraulic retention time HRTa 2.8 h



Membrane Module Design Symbol Value Units

Permeate on cycle To 8 minute
Permeate off cycle (relaxation) Ts 2 minute
Effective membrane module surface Am,eff 84.0 m2

Effective membrane module surface Am,eff 904 ft2

Total number of membrane modules NM 72 -
Total membrane module surface Atotal 6,048 m2

Total membrane module surface Atotal 65,100 ft2

Nominal average daily flux Qave,n 8.1 lmh
Nominal max. daily flux Qave,n,max,mo 20.4 lmh
Nominal peak hourly flux Qpeak,n 32.6 lmh
Average daily flux (excluding rest cycle) Qave,n 3.8 gfd
Max. Daily flux (ex. rest cycle) Qave,n,max,mo 9.6 gfd
Peak hourly flux (ex. rest cycle) Qpeak,n 15.4 gfd
Total membrane module displacement vol. Vmodules 792 ft3
[...]
Readiable biodegradabe COD flux FSS,i 50 kgCOD/d Alkalinity ef Alke 100 mg/l as CaCO3

Daily flux of VFAs FSVFA,i 7 kgCOD/d Alkalinity inf Alki 300 mg/l as CaCO3

Daily flux of fermentable COD FSF,i 42 kgCOD/d Alkalinity Alum (consumed) AlkAlum 0.0 mg/l as CaCO3

Daily flux of biodegradable COD FSbio,i 157 kgCOD/d Alkalinity Total Alktotal 150 mg/l as CaCO3

Daily flux of particulate inert COD FSPIN,i 30 kgCOD/d Alkalinity Added Alkadded -50 mg/l as CaCO3

Daily flux of fixed inorganic sus. solids FSISS,i 13 kgISS/d Alkalinity Added XAlkadded 0 lb/d
Influent particulate non-bio. COD FXVSS,i 20 kgVSS/d Density caustic solution (50%) - 12.76 lb/gal
Mass nitrogen into sludge prod. FNSludge 5 kgN/d Alkalinity recovered Alkrecovered 0.4 lbCaCO3/lb
Mass of nitrate generated per day FNNO3 13 kgN/d Caustic needed - 0.0 lb/d
VFAs stored by PAOs FSS,PAO 0 kgCOD/d Caustic needed - 0.0 gpd
Remaining biodegradable COD FCODb,OHO 157 kgCOD/d
Mass nitrifiers MXA 21 kgVSS
Active biomass PAO MXPAO 0 KgAVSS
Endogenous active biomass PAO MXE,PAO 0 kgEVSS
Bio mass MXbio 255 kgVSS
Active organism mass MXOHO 255 kgVSS
Endogenous residue mass MXE,OHO 265 kgVSS
Non-biodegradable particulate mass MXIv 503 kgVSS
Volatile suspended solids mass MXVSS 1,023 kgVSS
Inorganic suspended solid mass MXISS 375 kgISS
Total suspended solids mass MXTSS 1,398 kgTSS
Mass/Sludge TSS wasted FXt 56 KgTSS/d
Mass/Sludge VSS wasted FXV 41 kgVSS/d
Effluent COD SCOD,e 42 mgCOD/l
COD mass out (effluent and waste) FSCOD,e 12 kgCOD/d
Mass/Sludge COD wasted FXCOD,s 61 kgCOD/d

FXt =
MXTSS

SRT

MXTSS=MXISS+MXVSS

VP = MXTSS

XTSS

MXVSS
73%

MXISS
27%



N Removal Symbol Value Units P Removal Symbol Value Units

Factor of safety Sf 1.2 - COD lost in anaerobic reatcor SF,ANn 0.0 gCOD/m3

Nitrogen requirements FNsynth 4 kgN/d COD lost in anaerobic reatcor SF,ANn* 0.0 gCOD/m3

Nitrogen requirements TKNi,synth 14.42 gN/m3 Fermentable COD for AN reactor SF,I,conv 0.0 gCOD/m3

Influent non-bio. soluble organic N Nnbios,i 1.95 mgN/l DO in influent SO2,i 0.0 mgO2/l
Influent non-bio. particulate org. N Nnbiop,i 8.5 mgN/l PO4 release  AN reactor SPO4,rel 0.0 gP/m3

Influent biodegradable organic N Nbio,i 13.1 mgN/l P removal by PAOs ΔPPAO 0.0 gP/m3

Effluent non-bio. soluble organic N Nnbios,e 1.95 mgN/l P removal by OHOs ΔPOHO 1.1 gP/m3

NH4 concentration avail. for nitri. Nan 45.8 mgN/l P removal by endgeneous biomass ΔPXE 1.9 gP/m3

Effluent ammonia Na,e 0.3 mgN/l P removal by influent inert mass ΔPXI 3.5 gP/m3

Effluent TKN NTKN,e 2.3 mgN/l P into sludge production Ps 5.8 gP/m3

N concentration into sludge prod. Ns 17.3 mgN/l Potential P removal by system ΔPSYS,POT 12.3 gP/m3

Nitrification capacity Nc 45.4 mgN/l Actual P removal by system ΔPSYS,ACT 10.0 gP/m3

Denitrification potential RBCOD Dp1RBCOD 24.7 mgNO3-N/l Effluent particulate P from TSS XP,e 0.0 gP/m3

Denitrification potential SBCOD Dp1SBCOD 23.7 mgNO3-N/l Influent total P Pi 10.0 gP/m3

Denitrification potential RBCOD Dp3RBCOD 0.0 mgNO3-N/l Effluent total P Pe* 0.0 gP/m3

Denitrification potential SBCOD Dp3SBCOD 0.0 mgNO3-N/l P precipitated Pprec 0.0 mgP/l

Minimum sludge age for nitri. SRTm 8.4 d Precipitation chemical BAlum 0.0 lb/d

Denitrification potential primary tank Dp1 48.4 mgN/l Precipitation chemical Solution 0.0 gal/d

Denitrification potential secondary tank Dp3 0.0 mgN/l Density Alum zAL
3+ 0.100 lbAL/lbprec

Denitri. potential recycle rate (fxm = fxdm) Dp* 39.6 mgN/l Density Iron zFE
3+ 0.077 lbFE/lbprec

Effluent nitrate NNO3,e 3.0 mgN/l Alum efficiency - 40.0 g/kg

Effluent nitrate @ fxdm & recycle rate NNO3,e* 7.6 mgN/l Chemical precipitation sludge - 0.0 lb/d



Mechanical Process Calculation 

Tank Dimensions Trains Length Width Dia. Degree Height Liquid level
Volume 
per train

Volume 
Total

Volume 
Total

Anaerobic 0 .00 ft .00 ft .00 ft 0.0 .00 ft .00 ft  gal  gal 0.0 m3
Anoxic I 1 19.00 ft 11.00 ft .00 ft 0.0 12.00 ft 10.50 ft 16,415 gal 16,415 gal 62.1 m3
Aerobic 1 20.00 ft 11.00 ft .00 ft 0.0 12.00 ft 10.50 ft 17,279 gal 17,279 gal 65.4 m3
Anoxic II 0 .00 ft .00 ft .00 ft 0.0 .00 ft .00 ft  gal  gal 0.0 m3
Anoxic Buffer 0 .00 ft .00 ft .00 ft 0.0 .00 ft .00 ft  gal  gal 0.0 m3
Membrane 1 18.00 ft 11.00 ft .00 ft 0.0 12.00 ft 10.50 ft 15,551 gal 15,551 gal 58.9 m3
Sludge 0 .00 ft .00 ft .00 ft 0.0 .00 ft .00 ft  gal  gal 0.0 m3
EQ 0 .00 ft .00 ft .00 ft 0.0 .00 ft .00 ft  gal  gal 0.0 m3

57.0

Tank Design Symbol Value Units
Total process tank volume 49,245 gallons Weir level 0.8 inches
Total process tank volumecalc 46,183 gallons Weir length 11.0 ft
Unaerated tank percentage 33 % Velocity 0.83 fps
Total tank volume 49,245 gallons Vertical tank 0
Membrane modules volume 1,975 gallons Horz. Tank 0
F/Mused,BOD 0.071 Diameter 0 ft
F/Mused,COD 0.142

Process Volume Distribution

kgBOD/kgMLSS
kgCOD/kgMLSS

Anaerob Anoxic Anoxic I I Aerobic/Anoxic Aerobic Membrane
0%

10%

20%

30%

40%

RATIO
0%

33%

0% 0%

35%
32%

Anaerob Anoxic Anoxic I I Aerobic/Anoxic Aerobic Membrane



Air Flow Design Symbol
Membrane 

per train
Aerobic 
per train

Sludge EQ Unit

Minimum air flow QA,re 342 212 0 0 acfm / scfm
Chosen air flow - actual QA, chosen 343 178 0 0 acfm
Chosen air flow - inlet QA,chosen 649 329 0 0 m3/h
Chosen air flow - inlet QA,chosen 382 194 0 0 scfm
Chosen air flow - piping QA,chosen 270 137 0 0 acfm
Pipe pressure pb 6.0 6.0 0.0 0.0 psi
Pipe losses H 0.48 0.52 0.00 0.00 psi
Equivalent length in pipe looses Lp 600 600 400 400 feet
Pipe diameter d 4.0 3.0 3.0 2.0 inches
Internal pipe diameter di 4.26 3.26 3.26 2.16 inches
Standard temperature T1 293 293 293 293 K
Pipe temperature T2 323 323 293 293 K
Constant f 0.02 0.02 0.06 0.09 -
Air velocity v 45.5 39.4 0.0 0.0 fps
Atmospheric pressure pa,I 14.5 14.5 14.5 14.5 psi
Absolute pressure p2 20.5 20.5 14.5 14.5 psi
Pressure due to tank liquid level pDWD,m 3.9 4.4 0.0 0.0 psi
Pressure due to aeration device pDWD 0.8 0.7 0.5 0.5 psi
Pressure due to pipe losses & elev. pDWD,S 0.9 0.9 0.4 0.4 psi
Total pipe losses pt 5.6 6.0 0.9 0.9 psi
Total pipe losses pt 386.1 411.7 62.1 62.1 mbar

H = 9.82 ⋅10−8 ⋅
f ⋅LpT2QA,chosen( )

p2di( )5

f =
0.029 ⋅di

0.027( )
QA,chosen

0.148
T2 = T1

p2

pa,1

⎛

⎝⎜
⎞

⎠⎟

0.283



AGAPE OAKS WWTP DESIGN FEATURES
 The area to be occupied by the WWTP is a new large-scale subdivision to be serviced by a new

area electric power system which should ensure reliable electric power.
 Back-up generator with capacity to power entire WWTP.
 Generator will have an Automatic Transfer Switch (ATS) for automatic transfer to generator in

the event of power loss from electric utility.
 Tanks are over sized to allow for surges in flow.
 Control systems and pumps will be in an enclosed building for protection from weather induced

problems.
 Alarm systems monitored by the use of SCADA



ATTACHMENT P

FLOODPLAIN MAP & PROTECTION



National Flood Hazard Layer FIRMette

0 500 1,000 1,500 2,000250
Feet

Ü

SEE FIS REPORT FOR DETAILED LEGEND AND INDEX MAP FOR FIRM PANEL LAYOUT

SPECIAL FLOOD
HAZARD AREAS

Without Base Flood Elevation (BFE)
Zone A, V, A99

With BFE or DepthZone AE, AO, AH, VE, AR

Regulatory Floodway

0.2% Annual Chance Flood Hazard, Areas
of 1% annual chance flood with average
depth less than one foot or with drainage
areas of less than one square mileZone X

Future Conditions 1% Annual
Chance Flood HazardZone X

Area with Reduced Flood Risk due to
Levee. See Notes.Zone X

Area with Flood Risk due to LeveeZone D

NO SCREENArea of Minimal Flood HazardZone X

Area of Undetermined Flood HazardZone D

Channel, Culvert, or Storm Sewer

Levee, Dike, or Floodwall

Cross Sections with 1% Annual Chance
17.5 Water Surface Elevation

Coastal Transect

Coastal Transect Baseline
Profile Baseline
Hydrographic Feature

Base Flood Elevation Line (BFE)

Effective LOMRs

Limit of Study
Jurisdiction Boundary

Digital Data Available

No Digital Data Available

Unmapped

This map complies with FEMA's standards for the use of
digital flood maps if it is not void as described below.
The basemap shown complies with FEMA's basemap
accuracy standards

The flood hazard information is derived directly from the
authoritative NFHL web services provided by FEMA. This map
was exported on 6/5/2023 at 11:04 AM  and does not
reflect changes or amendments subsequent to this date and
time. The NFHL and effective information may change or
become superseded by new data over time.

This map image is void if the one or more of the following map
elements do not appear: basemap imagery, flood zone labels,
legend, scale bar, map creation date, community identifiers,
FIRM panel number, and FIRM effective date. Map images for
unmapped and unmodernized areas cannot be used for
regulatory purposes.

Legend

OTHER AREAS OF
FLOOD HAZARD

OTHER AREAS

GENERAL
STRUCTURES

OTHER
FEATURES

MAP PANELS

8

B
20.2

The pin displayed on the map is an approximate
point selected by the user and does not represent
an authoritative property location.

1:6,000

98°57'14"W 29°6'7"N

98°56'37"W 29°5'36"N

Basemap: USGS National Map: Orthoimagery: Data refreshed October, 2020

Jane Twyford
Rectangle

Jane Twyford
Arrow

Jane Twyford
Rectangle

Jane Twyford
Typewriter
WWTP Boundary





ATTACHMENT Q

WIND ROSE



Monthly Climatology: (click thumbnail)



ATTACHMENT R

SOLIDS MANAGEMENT PLAN



O:\CompanyData\Clients\0339-Yancey WSC\0339-032-22 - Agape Oaks WWTP Permit\RESUBMITTED PERMIT\R- Sewage Sludge Solids
Management Plan.docx

Attachment R
Sewage Sludge Solids Management Plan
Agape Oaks Wastewater Treatment Plant
Municipal Wastewater Permit Application

The proposed permanent 250,000 gpd wastewater treatment plant will be constructed
in one(1) 75,000 gpd and two (2) 125,000 gpd phases.  An extended aeration activated
sludge process with chemical precipitation of phosphorous is proposed.  The plant will
include fine screens, equalization basin, anoxic and aerobic reactors with membranes
for solids separation, a UV light contact chamber and sludge press.

Solids collected by the membrane filters will be diverted to the sludge press at a rate of
8,914 gpd. This flow will contain 466 pounds (lbs.) of solid sludge. The sludge press will
dewater the liquid sludge to a semi-solid state containing approximately twenty four
percent (24%) solids resulting in a production of six cubic yards (1.5 CY)(41 cubic feet)
of semi-solid sludge produced daily. Supernatant from the sludge press will be returned
to the headworks of the plant for treatment.

The thickened sludge from the screw press will drop directly into containers provided
by a licensed hauler will transfer the boxes to their licensed facility for disposal.

The size of container provided will be determined by the licensed hauler to meet their
schedule and limitations on weight restrictions for hauling.

The following chart presents the sludge solids generated by the process as well as the
sludge solids and volumes that would need to be removed from the plant.

% Plant
Capacity

Flow
GPD

Pounds
Sludge Solids
Removed/Day

Semi-Solid
Volume (ft3)/Day

100% 250,000 466 41
75% 187,500 350 31
50% 125,000 233 21
25% 62,500 117 11



ATTACHMENT S

ANNUAL CROPPING PLAN



Attachment S

Annual Cropping Plan

The wastewater treatment plant will produce effluent meeting TCEQ standards as Type 1 effluent. This
facility is located in Medina County. Medina County has established a policy that ground water produced
in the County must be utilized in the County for new subdivisions. Agape Oaks will utilize all the treated
effluent as water for hay fields in non-developed areas. Plantings will be Bermuda grass for warm
weather and winter rye for cool weather. The site is covered with sandy loam with a high concentration
of organic material due to the many years of operation as a feedlot.   The hay field areas will be
harvested at the maximum rate possible for maximum revenue. Fertilizer will be added as needed to
maximize hay production.

Bermuda grass has a high salt tolerance of ECe ranging from 24 to 33 dS m-1. The growing season in
Texas is the warm months from early Spring through late Fall.    Rye grass has a Moderate salt tolerance
of Ece ranging from 4 to 8 dS m-1. The growing season for rye is from late fall to early Spring.

The wastewater from the treatment plant is from residential sources and combined with the use of
membrane technology the salinity level of the effluent should be very low.



ATTACHMENT T

WELL MAP AND INFORMATION





# Well ID Well Use Producing
Open, Cased,
Capped , or

Plugged
Proposed Best Management Practice

1 6857209 Irrigation N Cased Well meets buffer requirements
2 6857207 Irrigation Y Cased Well meets buffer requirements
3 6857210 Plugged N Cased Well meets buffer requirements
4 6857225 Domestic Y Cased Well meets buffer requirements
5 6857218 Irrigation Y Cased Well meets buffer requirements
6 6857221 Public Supply Y Cased Well meets buffer requirements
7 6857222 Domestic Y Cased Well meets buffer requirements
8 6857102 Unknown Y Cased Well meets buffer requirements
9 6857208 Irrigation N Cased Well meets buffer requirements

10 6857214 Irrigation Y Cased Well meets buffer requirements
11 6857227 Domestic N Cased Well meets buffer requirements
12 6857224 Domestic N Unknown Well meets buffer requirements
13 596106 Domestic Y Cased Well meets buffer requirements
14 588761 Domestic Y Cased Well meets buffer requirements
15 596102 Domestic Y Cased Well meets buffer requirements
16 501562 Stock N Cased Well meets buffer requirements
17 386695 Test Well N Cased Well meets buffer requirements
18 386709 Public Supply N Cased Well meets buffer requirements
19 36794 Irrigation N Cased Well meets buffer requirements
20 340413 Stock N Cased Well meets buffer requirements
21 148968 Domestic N Cased Well meets buffer requirements





























































































































































ATTACHMENT U

GROUNDWATER QUALITY REPORT



Attachment U- rev 6/5/2024

Groundwater Quality Report

The site was used as a   CAFO for many years. Most of the cattle were confined to the northwest corner
of the property for concentrated feeding. This area was cleaned by washing the manure into unlined
lagoons on the western property line and immediately east of the feeding area. See attached aerial
image. The aquifer in this area slopes from northwest to southeast.  Downslope in the aquifer from
these lagoons is the Public Water System of the Gusville Mobile Home Park. (PWS – TX1630031). This is
Well  #17 on the USGS map. Attached is the TCEQ Drinking Water Watch report for the Gusville Mobile
Home Park. Over the past 20 years the system had only one incident of Ecoli contamination which was
then rectified. Given that the unlined lagoons with untreated manure from the concentrated cattle
feeding operation has not contaminated the groundwater the treated water from the proposed
wastewater treatment plant, which will produce wastewater with a Biochemical Oxygen Demand of less
than 5 mg/liter and is allowed for direct human contact per TCEQ rules, should pose no threat to any
groundwater regardless of application rate. The storage lagoon for the treated wastewater for the
proposed wastewater plant will meet the requirements of 30 TAC 309.13(d). The existing water wells on
the site will be used for additional irrigation and for keeping the ponds on the property full to provide
recreational facilities for the proposed subdivision residents.



ATTACHMENT V

SOIL MAP AND SOIL ANALYSES





Soil, Water and Forage Testing Laboratory
Department of Soil and Crop Sciences
2478 TAMU
College Station, TX  77843-2478

Report generated for:
Yancey Water Supply Corp.
Scooter Mangold Visit our website:  http://soiltesting.tamu.edu
PO Box 127          
YANCEY, TX 78886
 Printed on:
Medina County 74 acres

Laboratory Number: 664661
Customer Sample ID: AO1

Crop Grown: IMPROVED AND HYBRID BERMUDA GRASS (ESTABLISHMENT)                        
Analysis Results    CL* Units
pH 6.2 (5.8) - Slightly Acid